
1
All Rights Reserved

Printed in the USA

� 2005 by The Toro Company
8111 Lyndale Avenue South
Bloomington, MN  55420-1196

Four Wheel Drive Kit
Reelmaster� 5200, 5400 & 5500
Model No. 03539

Form No. 3352–348

Installation Instructions

Note: Determine the left, right, front, and rear sides of the machine while seated in the normal operating position.

Loose Parts
Note: Use the chart below to identify parts for assembly.

DESCRIPTION QTY. USE

Capscrew, 1/2 x 1–1/4 in.
Locknut, 1/2

6
6 Mount rear axle stops

Flatwasher, 2.50 O.D. x 1.406 I.D. x .018 thk.
Washer, 2.50 O.D. x 1.406 I.D. x .032 thk.
Cylinder support
Shims
Capscrew, M10 x 35mm
Steering cylinder
Shims
Cylinder pin
Self tapping screw
Capscrew, 3/4 x 2–1/8 in.
Thrust washers
Wheel nut
Cable tie

3
2
1
2
4
1
2
1
1
1
2

10
1

Cable tie
Decal

2
1

Traction shaft
Bearing assembly
Bearing bracket
Carriage bolt, 5/16 x 1–1/4 in.
Locknut, 5/16
Socket head screw, 3/8 x 3/4 in.
Capscrew, M8 x 25mm
Lockwasher, M8
Flatwasher, M8
Shims
Locking collar

1
1

1
3
3
1
1
1
1
2
1

Seat belts
Capscrew, 7/16 x 1 in.
Lockwasher, 7/16

1
2
2

Roll bar assembly
Capscrew, 1/2 x 1–1/4 in.
Flatwasher, 1/2 in.
Lockwasher, 1/2 in.
Hose clamp, R.H.
Hose clamp, L.H

1
6
6
6
1
1



2

DESCRIPTION USEQTY.

Decals 2

Installation instructions
Parts catalog

1
1 Read before installing the kit.

Installation

Remove Old Axle
1. Block front tires and jack up rear of machine until

there is approximately one inch clearance between rear
tires and ground. Securely Block Frame and remove
rear wheels.

2. Thoroughly clean around hydraulic hose connections
to steering cylinder and disconnect hoses from
cylinder. Make sure to mark or identify hose from rod
end of cylinder.

3. Remove jam nut and washer from pivot pin securing
axle to axle support (Fig. 1).

4. Pull pivot pin out of axle support, allowing axle to be
lowered to floor and removed.

4
1 23

Figure 1
1. Steering cylinder
2. Pivot pin

3. Jam nut & capscrew
4. Axle support

Mount Rear Axle Stops
1. Mount an axle stop to each side of rear frame member

with (3)1/2 x 1–1/4” lg. capscrews and locknuts.
Position stops as shown in figure 2.

2

1

Figure 2
1. Frame 2. Axle stop

Install New Axle
1. Mount new axle to axle support with new washers and

pivot pin previously removed (Fig. 3 & 4). Install
pivot pin from front of axle support. Washers to be
positioned between front and rear of axle and axle
support as shown in figure 3. One or two of each
washer may be required between front of axle and axle
support.

2. Secure pivot pin to axle support with jam nut and
washer previously removed. Apply medium strength
Loctite to jam nut before installing.

1

2

3

Figure 3
1. Flatwasher, 2.50 O.D. x 1.406 I.D. x.018 thk.
2. Washer, 2.50 O.D. x 1.406 I.D. x.032 thk.
3. Pivot pin



3

1

Figure 4
1. Rear of axle support

3. Secure rod end of steering cylinder to steering arm
with a ball joint and slotted nut as shown in figure 5.
Apply medium strength blue Loctite to nut before
assembly. Tighten nut to 130–150 ft–lb. Secure with
cotter pin.

11

12

13

Figure 5
1. Steering cylinder
2. Ball joint

3. Slotted nut & cotter pin

Important  If steering cylinder is ever removed, make
sure medium strength blue Loctite is applied to nut before
assembly and nut is torqued to 130–150 ft–lb.

4. Connect hydraulic hoses to steering cylinder. Check
for binding in hoses by pivoting axle up and down
until it contacts stops. Secure hoses together with a
cable tie. Rod end hose, previously marked, must
connect to rod end of cylinder.

5. Mount wheels to axle hubs with wheel nuts (5 each)
(Fig. 6). Torque wheel nuts to 45–50 ft–lbs.

11

12

Figure 6
1. Axle hub 2. Wheel

Install Drive Shaft
1. Apply medium strength Loctite to coupler output shaft

on rear of hydrostat (Fig. 7).

1

2

Figure 7
1. Hydrostat 2. Coupler shaft location

2. Slide traction shaft through bearing bracket, aligning
the (2) bearing bracket mounting holes with the holes
in side and bottom of hydrostat (Fig. 8).



4

2

1

34

5

6

Figure 8
1. Traction shaft
2. Bearing bracket
3. Capscrew, M8 x 25mm

4. Socket head screw
5. Carriage bolt
6. Bearing assembly

3. Mount side of bracket to hydrostat with a M8 x 25 mm
capscrew, m8 lockwasher, M8 flat washer and 1 or 2
shims (Fig. 8).

Note: Top carriage bolt (Fig. 8) must be installed.

4. Mount bottom of bearing bracket to hydrostat with a
3/8 x 3/4” lg. socket head screw (Fig. 8).

Note: Determine whether 1 or 2 shims are required
between bracket and hydrostat before tightening any
fasteners. After shim(s) are in position on capscrew,
tighten socket head bolt and capscrew.

5. Thread traction shaft (Fig. 8) (left hand thread) onto
coupler output shaft and tighten. Using an open end
torque wrench, on the square shaft of the drive shaft
assembly, torque the traction shaft (counter–clock
wise) to 110–120 ft/lb.

6. Mount bearing assembly to bearing bracket with (3)
5/16 x 1–1/4” lg. carriage bolts and 5/16 – 18 locknuts,
as shown in figure 9.

7. Tighten lock nuts, securing bearing to bracket.

8. Slide locking collar onto traction shaft. Rotate locking
collar in a clockwise direction, as viewed from the rear
of machine. Tighten collar onto shaft by carefully
rotating it with a hammer and punch. Tighten set
screw.

1

2

3

45

Figure 9
1. Bearing bracket
2. Hydrostat
3. Traction shaft

4. Locking collar
5. Yoke end of drive shaft

9. Remove protective cover from coupler input shaft at
front of rear axle. Clean any grease from shaft.

10. Apply never–seize to the splines of traction shaft and
axle input shaft.

11. Slide clutch end of drive shaft onto rear axle shaft
spline (Fig. 10).

1

Figure 10
1. Clutch end of drive shaft

12. Tighten (2) capscrews and locknuts securing coupling
to shaft (Fig. 10).

13. Slide yoke end of drive shaft onto traction shaft spline
(Fig. 10).

14. Tighten (2) cap screws and locknuts securing yoke to
shaft.

15. Remove blocks from under machine frame and lower
machine to floor.



5

Install Seat Belts To Seat
1. Install seat belt to holes in back of seat with

(2) 7/16 x 1” lg. capscrews and 7/16 lockwashers.
Tighten securely. Latch side of belt to be mounted to
left side of seat (Fig. 11).

2
1

2

Figure 11
1. Seat 2. Seat belts

Note: When operating machine, always use the seat belt
and ROPS together.

Install Roll Bar
1. On Reelmaster 5500 models equipped with cutting

unit baskets, the side cutting unit tipper brackets
(Fig. 12) must be removed and re–installed with roll
bar. Refer to Installation Instructions for Basket Tipper
Kit.

1

3
2

4

5

6

7

8

Figure 12
1. Spacer
2. L.H. tipper bracket
3. Hose clamp
4. Roller pin

5. Reel roller
6. Roller bracket
7. Flatwasher
8. Locknut

2. Lower roll bar onto frame, aligning mounting holes in
sides and front of machine.

Note: On Reelmaster 5500 models, hose clamps must be
removed from each side of machine and replaced with the
new left and right hose clamps when installing the roll bar.

3. Secure each side of roll bar to frame with
(3) 1/2 x 1–1/4’’ lg. capscrews, 1/2” flatwashers and
1/2” lockwashers (Fig. 13).

1

Figure 13
1. Side of roll bar

Note: On Reelmaster 5500 models, mount hose clamps on
top of roll bar using rear bottom hole (Fig. 14).

2

1

Figure 14
1. Hose clamp (L.H.) 2. ROPS

Note: When operating machine, always use the seat belt
and ROPS together.



6

Install Decals
1. Using dimensions shown in figure 15, locate and

mount a decal on side of tool box and side of control
box.

1

2

Figure 15
1. Decal 2. Control box

Before Operating

Check Rear Axle Lubricant
The rear axle has three separate reservoirs which use SAE
80W-90 wt. gear lube. Although the axle is shipped with
lubricant from the factory, check the level before
operating the machine.

1. Position the machine on a level surface.

2. Remove check plugs (3) from axle and make sure
lubricant is up to bottom of each hole (Fig. 16 & 17).

3. If level is low, remove center fill plug and add enough
lubricant to bring the level up to the bottom of the
center check plug hole.

4. Remove each end check plug and add enough
lubricant to bring the level up to the bottom of each
check plug hole.

5. Install all plugs.

1 1

2

Figure 16
1. Check plug 2. Fill plug

1

Figure 17
1. Left check plug (rear of axle0



7

Lubrication

Greasing Bearings And
Bushings
The machine has grease fittings that must be lubricated
regularly with No. 2 General Purpose Lithium Base
Grease. If machine is operated under normal conditions,
lubricate all bearings and bushings after every 50 hours of
operation. Lubricate bearings and bushings immediately
after every washing, regardless of the interval listed.

The grease fitting locations and quantities are: Engine
Drive shaft (3), (Fig. 18); Drive shaft clutch (1) (Fig. 19);
Rear axle tie rod (2), Steering cylinder ball joints (2),
Axle steering pivots (2) Rear axle pivot (1) (Fig. 20);
Drive shaft support bearing (1), Rear axle drive shaft (3)
(Fig. 21).

Figure 18

Figure 19

Figure 20

Figure 21



8

Maintenance

Changing Rear Axle Lubricant
After every 800 hours of operation the oil in the rear axle
must be changed.

1. Position machine on a level surface.

2. Clean area around the drain plugs (Fig. 22).

3. Remove plugs allowing oil to drain into drain pans.

4. After oil is drained, apply thread locking compound
on drain plug threads and reinstall in axle.

11

Figure 22
1. Drain plugs

1

Figure 23
1. Left check plug (rear of axle)

5. Fill axle with lubricant; refer to Check Rear Axle
Lubricant, page 6.

Rear Wheel Toe-in
After every 800 operating hours or annually, check rear
wheel toe-in.

1. Measure center-to-center distance (at axle height) at
front and rear of steering tires. Front measurement
must be within �1/8 in. of the rear measurement.

1

Figure 24
1. Tie rod

2. To adjust, loosen clamps at both ends of tie rod.

3. Rotate tie rod to move front of tire inward or outward.

4. Tighten tie rod clamps when adjustment is correct.



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


